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PARTITIONS TEST

Test Date: July 13, 2015 Test Name: Heavyweight anchorage (wash basin) eccentric
Starting Time: 14:25 downward loading test.
Ending Time: T Product Name: Innowall (Green Build Innowall Co., Ltd.)
Test Duration: 0:20 Size of a partition: 3.00 x 3.00 m.
Room Temperature: 34°C Test Weight: 100 kilograms
Room % RH: T% -
Front View:

Displacement Record: [

Displacement (mm.) for weight 2.75

of 100 kilograms -

at Dial Guage 1 1.190

at Dial Guage 2 0.000

Any Observation During Tested:

o
There is 1.19 mm. displacement at the steel frame 3—
designed for supporting wash basin when applying Dial Gauge 2
100 kg. load. However, after removing all the load 1.06 - 0_51 1.08
- D e ] =
out the displacement rebound to 0.01 mm. hd )
o
wn
o
Conclusion of the condition of the specimen tested: 8 $
o . ) e Dial Gauge 1
Wall is stiff since no deflection at dial guage no. 2.
A

Slight displacement of 1.19 mm. at dial guage no. 1.

No deflection at wall.

Tested by : N JQ—G_"A Department Head : Z i

{(Wannawit Taemthong) (Uthairith Roéhanavibhata)
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Remarks 1. The testing results are good only for those specimens tested.
2. Not valid unless signed and sealed.

3. See attached drawings for more details.

Test No.: 2558WNWO07-2
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wandl 4 B T SO0 E S nary

j_ = inrunr..
800 e B no_.r_m_,r/_a

1 1/
d :.‘ o - L E— /—n ¥ 2,3 mm,
i!"ﬁ*-“
/1
] @ @ ® ® @ .
e L1400 P03
; /..f/ ..// 7 cod
ﬁ - A( 7 A’ i
VOB AER.
|, —
1 4 // 4 /f 4
A ~ A 1
II:-
B // Irrevanll
2 Test 190 103 Aids Toads 200 Ke gl
1 @ | ® . ® @ ®
El / Wi zeyu (aduwl Pawin 109 <6)
o e —— ] (RN urli)andin 500 KG)
g | T
win 8RS
)
n—— — m .
: g » F 200 1E0x9 .
JT : e — . . VIS ST H[ r— 200y 1,
3000
Tested by : W Y )\JZ/Q Department Head : >
(Wannawit Taemthong) [Uthaml{wﬁ@g}}é‘@yl’g}g&‘ta
Remarks 1. The testing results are good only for those specimens tested.
2. Not valid unless signed and sealed. Test No.: 2558WNW07-2

3. See attached drawings for more details. Sheet 2 of 2




